
Pennit Number: AR0033880 
AFIN: 26-00145 

AUTHORIZATION TO DISCHARGE WASTEWATER UNDER 

THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM AND 


THE ARKANSAS WATER AND AIR POLLUTION CONTROL ACT 


In accordance with the provisions of the Arkansas Water and Air Pollution Control Act (Ark. Code Ann. 8-4-1 OJ 
et seq.), and the Clean Water Act (33 V.S.c. § 1251 et seq.), 

City of Hot Springs 

Regional Wastewater Treatment Plant 


is authorized to discharge treated municipal wastewater from a facility located as follows: 320 Davidson Drive, 
Hot Springs, AR 71901, approximately one mile off Shady Grove Road at the end of Davidson Drive in Garland 
County, Arkansas. The applicant's mailing address is: P.O. Box 700, Hot Springs, AR 71902. 
[...]
Reg. 8 - APCEC Regulation No.8 
Reg. 9 - APCEC Regulation No.9 
RP - reasonable potential 
SIC - standard industrial classification 
TDS - total dissolved solids 



Page 3 of Fact Sheet 
Penn it Number: AR0033880 

AFIN: 26-00145 

TMDL - total maximum daily load 
TP - total phosphorus 
TRC - total residual chlorine 
TSS - total suspended solids 
UAA - use attainability analysis 
USF&WS - United States Fish and Wildlife Service 
WET - Whole effluent toxicity 
WQMP - water quality management plan 
WQS - Water Quality standards 
WWTP - wastewater treatment plant 

DMRReview: 

The Discharge Monitoring Reports (DMR's) for August 2009 through July 2012 were 
reviewed during the permit renewal process. One violation for CBODS (February 2010), 
TRC (September 2010), and TSS (February 2010) were reported during the specified time 
frame. Violations of the required pH range were reported for the monitoring periods of June 
2010 and November 2011. 

Legal Order Review: 

The permittee is currently under CAO LIS No. 08-099. The main purpose of the CAO was 
to address the sanitary sewer overflows in the City of Hot Springs. Although a consistent 
pattern of permit violations was not noted in the CAO, it did address violations which 
occurred in January 2007, May 2007, February 2008, March 2008, and April 2008. 

The CAO required the permittee to develop a collection system management program and 
submit it to the Department. The permittee is required to submit periodic updates of the 
work being done to improve the collection system. 

Background Flow ofReceiving Stream 

The permittee appealed a modification of NPDES Permit No. AR0033880 which was issued 
on July 28, 2011. The main point of the appeal was the background flow used to calculate 
the toxicity based ammonia limits, the WET testing critical dilution, and the WET testing 
dilution series. 

On January 3, 2012, a Permit Appeal Resolution (PAR) was entered into by the Department 
and the permittee. In accordance with the PAR, the NH3-N limits, the critical dilution for 
WET testing, and the dilution series were recalculated using a background flow of20 cfs. 



Page 4 of Fact Sheet 
Pennit Number: AR0033880 

AFIN: 26-00145 

The permittee agreed to undertake the following studies until the deadline for submittal of the 
permit renewal application: 

• 	 The permittee agreed to work with Entergy to compile data to determine if a 
comprehensive flow in upper Lake Catherine can be derived. Once that data is 
obtained and analyzed, a report will be submitted to the Department summarizing the 
methodology and results of this effort. 

• 	 The permittee agreed to work with Entergy to try to develop an agreement that would 
provide a minimum flow release during times when power generation is curtailed and 
flow through the dam is not measurable. The agreement may include a revised 
operational plan for Carpenter Dam to provide a minimum release through the dam. 
The proposed low flow release mechanism will be submitted to the Department for 
review and agreement. 

• 	 The permittee agreed to coordinate with USGS personnel to investigate potential data 
availability or methodology to establish receiving stream flow at the discharge 
location. 

A meeting was held at the Department on August 15, 2012, to discuss the results of the 
studies conducted by the permittee which were submitted on July 31, 2012. In February 
2012, five data points were collected near Carpenter Dam when no water was being released 
by Entergy. Leakage from the spillway gates and the wicket gates accounted for the flow 
below Carpenter Dam. 

Although the Department is in agreement that flows through Carpenter Dam normally exceed 
20 cfs, the permittee did not demonstrate that the flows collected represent year-round low 
flow conditions. In accordance with procedures set forth in the CPP, the Department must 
use low flow conditions when calculating permit limits and requirements. Therefore, the 
flow data col1ected at Carpenter Dam over a period of five days in February 2012 cannot be 
used to calculate limits and requirements for this permit. 

Normal operations of Blakely Dam began in the mid-1950's. The USGS has indicated that, 
based on the final ] 0 years of data available from the Blakely Dam monitoring station, the 
7QlO is 26.2 cfs. USGS data indicates that the 7QlO for climatic years 1957 through 1977 
(April 1, 1956 through March 31, 1977) is 14.3 cfs. However, the USGS map, Identification 
and Classification of Perennial Streams of Arkansas, indicates that the 7Q 10 at Blakely Dam 
for the climatic years 1957 - 1977 is 20 cfs. 

The Department cannot disregard the flow data collected at Blakely Dam for the climatic 
years of 1957 1967 since the permittee has not presented documentation which would 
justify doing so. The Department wil1 therefore continue the use of the background flow of 
20 cfs for calculating the permit limits and requirements. 



Page 5 of Fact Sheet 
Permit Number: AR0033880 

AFIN: 26-00145 

5. 	 SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT. 

The pennittee is responsible for carefully reading the pennit in detail and becoming familiar 
with all of the changes therein: 

1. 	 The description of the facility location has been modified. 
2. 	 The Sanitary Sewer Overflow language has been modified. 
3. 	 The transition period condition (condition #13 of Part III in the previous pennit) has been 

modified to reflect that a construction pennit for the new blowers must be obtained 
before they can be installed. The blowers must be installed before the pennit limits set at 
16 MGD will be in effect. The Department recognizes that a construction pennit for new 
blowers with an effective date of September 1, 2011, was issued on July 28, 2011. 
However, construction was not begun within one year of construction so the pennit was 
voided. 

4. 	 Parts II, III, and IV have been modified. 
5. 	 Monitoring and reporting requirements for Nitrates plus Nitrites as Nitrogen have been 

added to the pennit. 
6. 	 The description of the monitoring location has been modified. 

6. 	 RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION. 

The outfall is located at the following coordinates based on the pennit application and 
confinned with Google Earth using WGS84: 

Latitude: 34° 26' 35" Longitude: 93° 00' 35" 

The receiving waters named: 

Lake Catherine, an impoundment of the Ouachita River in Segment 2F of the Ouachita River 
Basin. The receiving stream with USGS Hydrologic Unit Code (RU.C) of 08040101 and 
reach #001 is a Water of the State classified for primary and secondary contact recreation, 
raw water source for domestic (public and private), industrial, and agricultural water 
supplies, propagation of desirable species of fish and other aquatic life, and other compatible 
uses. 



Page 6 ofFact Sheet 
Pennit Number: AR0033880 

AFIN: 26-00145 

7. 	 303(d) LIST, ENDANGERED SPECIES, AND ANTI-DEGRADATION 
CONSIDERATIONS. 

A. 	 303( d) List: 

Lake Catherine is not listed on the 2008 303(d) list. The Department recognizes that 
Reach #007 of the Ouachita River in H.U.C. 08040102 is on the 2008 303(d) list for 
Beryllium and Zinc in Category 5d due to unknown causes. Category 5d contains those 
stream segments where additional data is needed to verify the accuracy of the assessment. 

No violations of the Beryllium or Zinc standards were reported to have occurred at 
monitoring station OUA0006 (the monitoring station on Reach #007 of the Ouachita 
River in H.U.C. 08040102) during the three year assessment period of April 2008 
through March 2011. Also, the City of Hot Springs has not demonstrated reasonable 
potential for water quality violations due to the levels of Beryllium or Zinc in its effluent. 
Therefore, no permit action regarding Beryllium or Zinc will be taken as a result of the 
2008 303(d) list. 

B. 	 Endangered Species: 

No comments on the application were received from the U.S. Fish and Wildlife Service 
(USF&WS). The draft permit and Fact Sheet were sent to the USF&WS for their review. 

C. 	 Anti-Degradation: 

The limitations and requirements set forth in this permit for discharge into waters of the 
State are consistent with the Antidegradation Policy and all other applicable water quality 
standards found in APC&EC Regulation No.2. 

8. 	 OUTFALL, TREATMENT PROCESS DESCRIPTION, AND FACILITY 
CONSTRUCTION. 

The following is a description of the facility described in the application: 

A. 	 Design Flow: Current 12 MOD 

Future - 16 MOD 


B. 	 Type of Treatment: screening, grit chamber, primary clarification, activated sludge, 
secondary clarification, sand filtration, chlorine disinfection, dechlorination, anearobic 
sludge digestion, gravity thickening, and sludge composting 

C. 	 Discharge Description: treated municipal wastewater 



Page 7 ofFact Sheet 
Pennit Number: AR0033880 

AFIN: 26-00145 

D. 	 Facility Status: This facility is classified as a major municipal since the design flow of 
the facility listed above is greater than 1.0 MGD. 

Facility Construction: This permit does not authorize or approve the construction or 
modification of any part of the treatment system or facilities. Approval for such 
construction must be by permit issued under Reg. 6.202. 

9. 	 ACTIVITY. 

Under the Standard Industrial Classification (SIC) code of 4952 or North American Industry 
Classification System (NAICS) code of 221320, the applicant's activities are the operation of 
a sewage treatment plant. 

10. INDUSTRIAL W ASTEW ATER CONTRIBUTIONS. 

INDUSTRIAL USERS 

This facility receives industrial process wastewater. Based on the applicant's effluent 
compliance history and the type of industrial contributions, standard Pretreatment Program 
implementation conditions are deemed appropriate at this time. 

11. SEWAGE SLUDGE PRACTICES. 

Sludge is conditioned by anaerobic digestion and gravity thickening and then used for 
composting. 

12. PERMIT CONDITIONS. 

The Arkansas Department of Environmental Quality has made a determination to issue a 
permit for the discharge described in the application. Permit requirements are based on 
federal regulations (40 CFR Parts 122, 124, and Subchapter N), the National Pretreatment 
Regulation in 40 CFR Part 403 and regulations promulgated pursuant to the Arkansas Water 
and Air Pollution Control Act (Ark. Code Ann. 8-4-101 et. seq.). 



Page 8 ofFact Sheet 
Pennit Number: AR0033880 

AFIN: 26-00145 

A. 	 Effluent Limitations 


Outfall 001 - treated municipal wastewater 


1. 	 Conventional and/or Toxic Pollutants 

THE FOLLOWING LIMITS ARE APPLICABLE AT A DESIGN FLOW OF 12 MGD. 
SEE CONDo #11 OF PART II OF THE PERMIT FOR ADDITIONAL INFORMATION. 

Discharge Limitations 
Monitoring Reguirements 

Mass 
Concentration

Emuent Characteristics (lbs/day, unless 
(mg/I, unless 

otherwise 
specified) 

otherwise specified) 
Frequency Sample Type 

Monthly A vg. Monthly 7-Day Avg. 
Avg. 

Report, 
Report, 

totalizing
Flow N/A 

MGD 
MGD (Daily once/day 

meter
Max.) 

Overflows 
Monthly Total 

See Condition 5 of Part II 
SSOs (occurrences/month) 

Overflow Volume 
Monthly Total 

See Condition 5 ofPart II 
Volume ofSSOs (gallons/month) 

Carbonaceous Biochemical 
1000 10 15 once/day composite

. Oxygen Demand (CBOD5) 

Total Suspended Solids (TSS) 1500 15 22.5 once/day composite 

I Ammonia Nitrogen (NH3-N) 

• (April) 360.3 3.6 9 once/day composite 

(May - October) 360.3 3.6 7.5 once/day composite 

(November March) 1000 10 15 once/day composite 

Dissolved Oxygen (DO) N/A 5.0 (Inst. Min.) once/day grab 

Fecal Colifonn Bacteria (FCB) (coloniesllOO ml) 

II (April - September) N/A 200 400 once/day grab 

I~MarCh) N/A 1000 2000 once/day grab 

. ual Chlorine (TRC) N/A <0.1 mg/I (lnst. Max.) once/day grab 

Total Phosphorus (TP) 100.1 Report Report once/day composite 
Nitrate + Nitrite Nitrogen 

Report Report Report once/month grab(N03+N02-N) 

pH N/A 
Minimum Maximum 

once/day 

~6.0 S.u. 9.0 s.U. 
Chronic WET Testing N/A Report once/quarter com 



Page 9 of Fact Sheet 
Pennit Number: AR0033880 

AFIN: 26-00145 

2. 	 SoJids, Foam, and Free Oil: There shall be no discharge of distinctly visible solids, 
scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom 
deposits, or sludge banks. There shall be no visible sheen due to the presence of oil 
(Sheen means an iridescent appearance on the surface of the water). 

B. 	 Effluent Limitations 

Outfall 001 - treated municipal wastewater 

1. 	 Conventional and/or Toxic PoJlutants 

THE FOLLOWING LIMITS ARE APPLICABLE AT A DESIGN FLOW OF 16 MGD. 
SEE CONDo #11 OF PART II OF THE PERMIT FOR ADDITIONAL INFORMATION. 

Discharge Limitations 
Monitoring Reguirements 

Mass 
Concentration

(lbs/day, unless Emuent Characteristics 
(mg/I, unless 

otherwise 
otherwise specified) 

specified) Frequency Sample Type 
Monthly A vg. Monthly 7-Day Avg. 

Avg. 
Report,

Report, totalizing
Flow N/A MGD(Daily once/day

MGD meter
Max.) 

Monthly Total 
See Condition 5 of Part IIOverflows 

SSOs (occurrences/month) 

Monthly Total 


Overflow Volume See Condition 5 ofPart II 
Volume ofSSOs (gallons/month) 


Carbonaceous Biochemical 
 once/day composite1334.4 10 15
Oxygen Demand (CBOD5) 

Total Suspended Solids (TSS) 
 once/day composite 

onia Nitrogen (NH3-N) 

(April) 

15 22.52001.6 

once/day composite 

(May - October) 

427 3.2 8 

once/day composite 

(November - March) 

427 3.2 7.5 

composite 

! Dissolved Oxygen (DO) 

1214.3 9.1 15 once/day 

once/day grab 


Fecal Colifonn Bacteria (FCB) 


N/A 5.0 (Inst. Min.) 

(colonies/IOO ml) 

N/A grab200 400 once/dayI~~"mb~) grab 

idual Chlorine (TRC) 

once/day- March) N/A 1000 2000 

grab 


Total Phosphorus (TP) 


<0.1 	mg/I (Inst. Max.) once/dayN/A 

composite 

Nitrate + Nitrite Nitrogen 

once/day133.4 [Report I neport 

once/month grabReport -r rtReport
(N03+N02-N) 



Page 10 ofFact Sheet 
Pennit Number: AR0033880 

AF1N: 26-00145 

Effluent Characteristics 

Discharge Limitations Monitoring Reguirements 

Mass 
(lbs/day, unless 

otherwise 
specified) 

Concentration 
(mg/l, unless 

otherwise specified) 
Frequency Sample Type 

il 
Monthly A vg. Monthly 

Avg. 
7-Day Avg. 

II pH N/A 
Minimum 

6.0 s.u. 
Maximum 

9.0 s.u. 
once/day grab 

Chronic WET Testing N/A Report once/quarter composite 

2. 	 SoJids, Foam, and Free Oil: There shall be no discharge of distinctly visible solids, 
scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom 
deposits, or sludge banks. There shall be no visible sheen due to the presence of oil 
(Sheen means an iridescent appearance on the surface of the water). 

13. BASIS FOR PERMIT CONDITIONS. 

The following is an explanation of the derivation of the conditions of the permit and the 
reasons for them or, in the case of notices of intent to deny or terminate, reasons suggesting 
the decisions as required under 40 CFR Part 124.7. 

Technology-Based Versus Water Quality-Based Effluent Limitations and Conditions 

Following regulations promulgated at 40 CFR Part 122.44, the permit limits are based on 
either technology-based effluent limits pursuant to 40 CFR Part 122.44 (a) or on State water 
quality standards and requirements pursuant to 40 CFR Part 122.44 (d), whichever are more 
stringent as follows: 

Water Quality- Technology- Previous 
Permit Limit 

Based BasedlBPJ Permit 
Parameter Monthly 7-day Monthly 7-day Monthly 7-day Monthly 7-day 

Avg. Avg. Avg. Avg. Avg. Avg. Avg. Avg. 
mg/I mg/I mg/I mg/I mg/I mg/I mg/I mg/I 

Design Flow of12 MGD 

CBOD5 10 15 ~o 10 15 10 15 

i TSS 15 22.5 3 45 15 22.5 15 22.5 

NH3-N 


(April) 3.6 9 3.6 9 3.6 9N/A I N/A 
= 



Page 11 ofFact Sheet 

Pennit Number: AR0033880 


AFIN: 26-00145 


Water Quality- Technology-
Based BasedlBPJ 

Parameter Monthly 7-day Monthly 7-day 
Avg. Avg. Avg. Avg. 
mg/I mg/I mg/I mg/I 

(May - October) 3.6 7.5 N/A N/A 

(November - March) 10 15 N/A N/A 